
SERVICE INVOICE 

PO .... Invoice 01-1327'10 
Dato. '1/221?020 Custld· SCHUMADAV 

54377 Hlgnway 20 • O•mo11d, NB e,705.54e, 
l'cl1l 146 1J'1 • /88'/ 148 JJ,1 • fA\ 110,1148 )040 Cuot !:moll 

Phone 
Solospor11on 
User 

WWW ma11zerequl1>rnent.com 

na1 ro Ship To 

(1\0?) 988-8377 
Bryco 
Oryco 

DAVE SCHUMACHER 
55040 888TH RO 
CROFTON, NE 68730 us 

DAVE SCHUMACHER 

Oponod 
Work Order No 
Pickup Doto 
Unit No 
Unit Sonol 
Unit Dose 
Unit Moter. 

ll1m 
100 

IV837081555 
V837091117 
570072D1 
501153D1 
534039D1 
565812D1 
578629D1 
79034867 
501148D1 
AO521699 
28681 
534039D1 
CSMC-08-020 

CSMC-011-025 
CSMC-12-020 

FWM-12 
339402X1 
CSMC-10-020 

50518301 
79034867 

1/29/2020 
01-143517 

19038 
C0845VFNHG 1009 
CH MT845E Challenger Track Tractor T4F 
3,799.0 Hours 

Responsible Tech· 
My Ref: 
Delivery Dote· 
Unit Mako: 
Unit Model. 
Unit Tag. 

MT845E (Full Servlce/Ch1ck-ov1r) Challenger 

Andrew 
32833 

Challenger 
MT845E 

Tvoo D11crlptlon Qty Tax Price Discount 

100 Perform full 1orv1ce/molntonance lnspecllon Including all MTS oils lor customer's tractor. (AM) Changed engine oil and 
filler, tranamlsslon/hydraulic oil and fillers. fuel fillers, onglne coolant. engine air filters. and cab air filters with now. Ne•t wo 
sorvlced onllro MTS on LH and RH sldo of tractor. All drlvo hub oils, ldlor whool oils. and all bogoy whoo! oils woro dralnod 
and replaced with new When running ttactor we found that engine fan belt pulley and Idler were rough and on vurgo of 
complele failure. To onsure customer didn't have a major failure In future we dlsasaemblod and replaced pulley. Idler. ana 
necenary belts with new 

SL Cu1tomer Labor 12.0000 $109.00 
PA AG • ENG OIL FILTER 1.0000 $125.55 
PA AG • FUEL FILTER KIT 1.0000 $140.00 
PA AG • AIR FIL TER-65.4MM X 739. 1.0000 $84.22 
PA AG • AIR FILTER 1.0000 $32.67 
PA AG • FILTER ELEMENT 2.0000 $77.89 
PA AG • BELT-1917MM 8PK 1.0000 $71.33 
PA AO • FAN BELT-1760MM 12PK 1.0000 $141.11 
PA AG • OIL-SAE 50 1G 2.0000 $46.00 
PA AG -SEAL 1.0000 $67.119 
PA AG -SOCKET 1.0000 $2.44 
PA Ml • 3/16X8 BLK CABLE TIE 10.0000 $0.32 
PA AO • FILTER ELEMENT 1.0000 $77.89 
PA CE • Mll-1.25x20 Metric Bolt 1.0000 $0.39 
PA CE • Mll-1.25x25 Metric Bolt 1.0000 $0.33 
PA CE • M12-1.75x20 Metric Bolt 4.0000 $0.711 
PA SX • FLAT WASHER 12MM 3.0000 $0.12 
PA AO • HEX NUT-M10 (1.5) ISO II 2.0000 $1.63 
PA CE • M10•1.50x20 Metric Bolt 2.0000 $2.39 
PA AG • MAGNETIC PLUG-5/16" STOR 4.0000 $11.89 
PA AG • OIL-SAE 50 1G 1.0000 $46.00 

Net Prlco 

$1,3011.00 
$125.55 
$140.00 

S84.22 
$32.67 

$155.78 
S71.33 

$141.11 
$92.00 
S67.89 

$2.44 
$3.20 

$77.89 
$0.39 
$0.33 
$3.12 
$0.36 
$3.26 
$4.78 

$47.56 
$48.00 

Page: 1 of 5 



SERVICE INVOICE 

PO: Invoice: 01-132740 
Date: 4/22/2020 Custld: SCHUMADAV 

54877 Highway 20 • Osmond, NE 58786-6558 
/4021 144 33.57 • (818) 748 33-'7 • FAX (402) 148-3P40 

www.m1nzeroq ul pment.com 

BIi To 

DAVE SCHUMACHER 
55040 888TH RD 
CROFTON, NE 68730 us 

V837073831 PA AG - IDLER PULLEY 
31624 MC Freight (Incoming) 
Remark RE $9.49 Freight Is for V837073631 
56581001 PA AG - BELT TENSIONER 
31624 MC Freight (Incoming) 
Remark RE $11.16 freight is on 56581001 
79023090 PA AG -CLEANER 
14FW PA SX - 1/4" FLAT WASHER 
516N PA SX - 5/16" NUT 
395579X1 PA AG • CAPSCREW-M6 X 16 ISO 8.8 
1440350X1 PA AG - CAPSCREW-M6 X 20 (1.0) I 
26681 PA Ml • 3/16X8 BLK CABLE TIE 
FWM-06 PA JO • M6 FLATWASHER 
1441500X1 PA AG - NYLON LOCKNUT-M6 (1.0) I 

1400044X1 PA AG -HEXHEAOBOLT-M10X1.5 

ACP0022710 PA AG • OIL-15W40CK4 330G 

Remark RE Engine 0111 

79037113 PA AG • OIL-PERM821XL 330G 

Remark RE Hydraullc/Tran1mlsslon/Fln1I Drive 0111 

179023022 PA AG - COOLANT-EG CN 55G 

Remark RE Engine Antifreeze! 
ss Shop Supplies 

200 

Cust Email. 
Phone: 
Salesperson: 

(402) 988-8377 
Bryce 

User: Bryce 

Ship To 

DAVE SCHUMACHER 

1.0000 $161.11 

1.0000 $9.49 

1.0000 $238.89 
1.0000 $11.16 

1.0000 $6.42 
1.0000 $0.06 

1.0000 $0.09 
1.0000 $2.89 
2.0000 $2.32 

12.0000 $0.32 
2.0000 $0.04 
1.0000 $0.61 
1.0000 $1.48 

15.5000 $15.07 

70.5000 $16.21 

7.0000 $11.77 

1.0000 $65.40 
Segment Total: 

200 Upon inspection we round that lwo or the bogey wheels have the poly/rubber surface peeling off. (AM) With tra<:t0< in 

shop we round that two of the bogey/mid-wheels were losing the poly surface and needing replaced with new. Before 
custome< p,ck-up we drove unit up on blocks and replaced bogey assembhes w,th new. (Note. Customer had another bogey 
wheel lose the poly surface after he plcl!ed up tract0< and went to field We provided customer with the bogey wheel and he 
returned the faded assembly.) 

SL Customer Labor 1.0000 $109.00 

548350D3R PA AG - MID ROLLER WHEEL-MID-REM 2.0000 $573.33 

548350D3RC PA AG - CORE-MID ROLLER 2.0000 $170.00 

548350D3RC PA AG - CORE-MID ROLLER -2.0000 $170.00 

548350D3R PA AG - MIO ROLLER WHEEL-MID-REM 1.0000 $573.33 

548350D3RC PA AG - CORE-MID ROLLER 1.0000 $170.00 

548350D3RC PA AG - CORE-MID ROLLER -1.0000 $170.00 

ss Shop Suoolles 1.0000 $5.45 

$161.11 

$9.49 

S238.89 

$11.16 

$6.42 

$0.06 
$0.09 

$2.89 

$4.64 
$3.84 

SO.OB 
$0.61 

$1.48 
. $233.59 

$1,142.81 

$82.39 

$65.40 

$4,372.83 

$109.00 

$1,146.66 

$340.00 

($340.00) 

$573.33 

$170.00 

($170.00) 

$5.45 

Page: 2 of 5 



SERVICE INVOICE 

PO ..... .,~ 
·=-PM&NT, INC..._ 

lnvo1co 0 1-1327 40 
Dato 4/22/2020 Cuttld SCHUMAOAV 

54111 Hlghw•y zo • o,mor,d, Ne tll186-tJl81 
4/JII 141 11'1 • /IHI 141 3]51 • f'AA (◄011 141 1040 Cui11 EmoII 

Phono 
Solo11por11on 
User 

www m1nierequlpment.com 

Bil To 'jt,,p To 

(402) 088-8377 
BryrA 
Bryc;o 

DAVE SCHUMACHER 
55040 888TH RD 
CROFTON, NE 68730 us 

DAVE SCHUMACHER 

Segment Total: 

300 

300 Set lrack apac,ng 1111 IM wny OUI per w11omor requHI and 1n111111 fer11hzor 1ank1 wtillo 1111c10r It 111 11\op for 
aor,lcolln1J)41cik>n (AM) Upon ln1poct1on W8 found 1h11 lrock lonalonlng ho10 WH m1111ng To be llblo 10 ChOU ond adjUSI 
1r11ck 1on110n1 wo MCI now hole par11 ordered "nd auombfod once ovory,h,ng came 1n N1u1 wo uMd fo,l,hh and lrllCk 
11tt11wmon1 nnd :lid lhe 1rock1 nll 1h11 way out on hardbar With 1rack1 1p11clng 101 w11 lorquod 1111 mounllng h11rd.,,11r11 and 
chockod 1rack 01.gnmon11 Finally wo 11ar1ed on and a1111mbfed lho for1llller lank mounll on<J ln11all thom on 1rae10, With 
11u11mbl1ftl lnalollod for bOth LH nnd RH Ml S we plummod all tor111zer 11ne1 for the tanks po, w110mer request 

SL Cu1tomer Labor 15.0000 $109.00 
51817801 PA AG • WARNING TAO 1.0000 $1.58 
700722407 PA AG • DISCON COUPLER-1/4"-18 1.0000 $58.14 

51831301 PA AG • HYDRAULIC HOSE-L • 5555 1.0000 $81.00 
70594977 PA AG • COUPLER-3/4" 1.0000 $11.83 
C3309X4 PA Ml • STEEL COUPLING 1.0000 S3.94 
79023090 PA AG -CLEANER 1.0000 $8.42 

C3109X8X4 PA AG • 1/2X1/4 BUSH REDUCER 1.0000 $3.80 
12N PA SX • 1/2" NC NUT 8.0000 $0.28 
28810 PA Ml • 5/18 X 30" BLK CABLE TIE 10.0000 $1.10 
28809 PA Ml • 5/18 ,c 24" BLK CABLE TIE 15.0000 S0.99 
CSMC-08-030 PA CE • Mll-1 .251130 Metric Bolt 3.0000 $1.39 
CSMC-10-020 PA CE • M10·1.50x20 Metric Bolt 2.0000 S2.39 
CSMC-12-020 PA CE • M12-1.751120 Metric Boll 1.0000 $0.78 

ss Shop SuoollH 1.0000 $81.75 
Segment Total: 

400 

400 Upon ln1jM!ctlon wn found 3pt 11 nol working tor lrnctor (AM) After fur1h0r ln1poctlon wo found error codo com1n9 up lor 
fnulty Huaco control volvo lor 3pl 011oratlon To corroct wo roplacod tho control volvo with now Oolore tostlng wo had 10 ft11sh 
softworo for new valve nnd ~ot poramoters. Flnolly wo 10110<1 and found all Jpl functlon&/moC101 wero worlung u they should 

SL Cu1tomer Labor 1.7500 $109.00 

52191201 PA AG • VALVE CONTROL 1.0000 $831.10 

ss Shop Suoolloa 1.0000 $9.54 
Segment Total: 

500 

500 Upon 1nspoct1on we found that ongono softworo was neod1ng updated 10 tho latest version (AM) W1lh traclor ot shop we 
hookod"-'P nnd chockod onglne 1oftwarn Al 1h11 limo wo found ,onwo,e wns noodlng updnted to the latesl vor,lon With 
updated software ,nstnllod we chockod oll lractor cahbrauons and modo 1uro lhoy wore set and working II they should 

SL Customer Labor 2.5000 $109.00 

ss Shop SuoollH 1.0000 $13.83 

$1,834.44 

$1,835.00 
$1.58 

$58.14 
$81.00 
$11.83 
$3.94 
$8.42 
$3.80 
S2.24 

$11.00 
$14.85 

$4.17 
S4.78 
S0.78 

$81.75 

$1,919.06 

$190.75 
$831.10 

$9.54 

$1,031.39 

$272.50 
$13.83 

Page: 3 of 5 



SERVICE INVOICE 

PO .J9:lclt lnvo1r:o 01 137740 
Dato 4/7?/2020 CuatJrl BCI iUMADAV 

IJ II ro 

54177 Hlr,1tw1y 20 • o,mond, NB U705-5881 
(I)}},,, JJ'7 • ,~ .. ) 148 "" • f A/ ,~0,1148 10,0 

WWW m•Mllle(IUlpmtMI com 
C,u,t [ m1111 
Phon•, 
tol'l'lriorc.c,n 
u~,,, 

11"11 r,, 

(40'l) 081; lfJ I I 
Ur I' tJ 
B,ye,,J 

DAVI ur,11uMACltLll 
!NMO lJOOllt HO 

IJ/\VL 'JCHUMACHLI< 

<..r~CJI I ON, NI 80110 uo 

lec,meMI rot•I 
fllJO 

l\fll UrlOl1 "''r>•'oon ..,e fOV'l<I ""hf""'~• ""'~' ~,,,,,~~ r Ml •~ r•••••n• ,,~ "• •J _,,,,, •• , , ,,,,. ,., ,..,..,.. ,,,, 
t 11,h,ttW(• Ir At 1tif (A.MJ AN•u htlHttfJ h,,0,11, w• hAM ti ft1•1 + hit' 'J, '->ttl,r,il 111,e lf,t IJ~ I/ e1,, If ff ;1,1 ,,.,, '"" '• '"1"'_,.,.,,, 
w., fi')t ,.,,.,J,11Q I,,,,., Uf r,, .fHtttflt ,.m f>'fl '"~"' 1l)IJft ''" , .,,tttn "' h• , .. s,A,1 "" t r,fltftA ,.1, .. ,,, tn ,,,.,,, ,.,,.,., f , •• "1 H4 tl•'1 
to •u" n ""'" 1'1ftNn14 ''" ""''" ,.,.,, ,,., nftl .... ,,. "''N 11a,,11r•t-.,, 

!IL Cuatomer I 11Jor 1 7500 1109 00 
5'191201 PA AO • VALVB CONrROL 1 0000 IU1 10 

Ill 8h00 8u11011 .. 1.0000 '95<1 
legmen! Total 

,oo 
IOI) ln•l•ll ltArtlllQ 10111f41/,t4p ~11 It; r111IQt""(11101101 (AM) /It ••'tu•"•d 1>41 r,11tnm•• ws r,1•t•1•~ AN! ,,,.i.114111 t ,.,,,. 
fllkl•no lft(III., ► II ro, 11,. ,,.,.,1, 

IL Cu1tom1r L11hor 2.2500 $101.00 
57482001 PA AO • 9Tl!P KIT 1.0000 ,2.010 117 

01 lhop lu1111llu 1 0000 $12 20 
legment Total 

l Ht,,,, 

f•.,r1, 

Mil Chllrgo, 
'Jhl>p ',upi:,110, 

1011111 

Sub To111 
Ol1coun1: 10 00% 
Total Tu. 
Invoice T olal 

Forrn1 ol Paymenl 

rvo• Oucrll>llon Amount 
AOCO Plu1• Aulh C,u110111or Id SCHUMAO/\V • Accounl Numbur I ndlng J710 Sl10454J 

Aulll Numllc,r 00345495 

Trnnaocllon Id O 1 ZOl5160C:OOP760H7IOVM1 UI IHU8001W 
CIIOlll Id 3412662004 

S10111 Id 1'430018000 
Promo Codo/Oosc11pt1on 400 / 100 Dny No lnloro,v No P11ymon11 
I norm, 10 pay por cnrdholdor eu,oomonl 

$280,13 

1100 ,~ 
193110 

so '}4 

$1 031.30 

11452, 
U,070.117 

112.20 
$2,334.18 

s; ,,~, ,, 

SIi BJO 'I', 
S,()fl'; 

$1!)( '•' 

$12,801 42 
(IH4.00J 

J0,00 
$11,045 '42 

Pago 4 of 5 



BJI To 

EQUIPMEN1', INC 
64177 Highway 20 • Osmond, NE 81765-6698 

(402) 748-3357 • (HS) 748-3357 • FAX (402) 748-3940 

www.manzerequlpmenlcom 

DAVE SCHUMACHER 
55040 888TH RD 
CROFTON, NE 68730 us 

Signature _____________ _ 

SERVICE INVOICE 

Invoice: 01-132740 
Date: 4/22/2020 

PO. 
Custld: SCHUMADAV 

Cust Email 
Phone 
Salesperson 
User 

(402) 988-8377 
Bryce 
Bryce 

Silo!> To 

DAVE SCHUMACHER 

Total Form■ of Pa ment. S11,945.42 

Balance Due On This Invoice: SO.GO 

All accounts DUE and PAYABLE 10 days rrom tho dale or lnv01cc Accounts not oa1d v;1th1n 30 days W1I on IM b,Jmg dale follow,ng, be cnarged 1 5•~ 
FINANCE CHARGE eactl month wtiich is 18% ANNUAL PERCENTAGE RA TE, with a m nimum FINANCE CHARGE of S2 00. All da1ms and relum goods 
munt be accompanied by this Invclee. No electrical parts returnable 25% restoclung fee on returnable oan_\ No pan.a returnable alt!lr 30 days• 

Thank you ror your business 

Page: 5 of 5 



SERVICE INVOICE 
f ~ • ~ r J ' ~ . ! I , f · \ • 

' ' l PO: 
EQUIPMENT, INC 

Invoice: 01-135135 
Date: 8/31 /2020 Custld: SCHUMADAV 

548n Highway 20 • Osmond, NE 58785-6668 
(402) 748-33!i7 • (888) 748-3357 • FAX (402) 748-3940 Cust Email: 

www.manzerequlpment.com 

BIii To 

Phone: 
Salesperson 
User. 

Ship To 

(402) 988-8377 
Bryce 
Bryce 

DAVE SCHUMACHER 
55040 888TH RD 
CROFTON, NE 68730 us 

DAVE SCHUMACHER 

Opened: 
Work Order No: 
Pickup Date 
Unit No: 
Unit Serial: 
Unit Desc: 
Unit Meter: 

Item 
100 

3W-0071RM 
3W-0071RMC 

3W-0071RMC 
3W-0074RM 

3W-0074RMC 

3W-0074RMC 

3W-0071RM 

3W-0071RMC 

3W-0071RMC 

3W-0074RM 
3W-0074RMC 

3W-0074RMC 

548350D3R 

548350D3RC 

54835003RC 

34N 

34LW 

704858 
26619 
26682 

4/23/2020 
01-1 44903 

19038 
C0845VFNHG 1009 
CH MT845E Challenger Track Tractor T4F 
3,967.0 Hours 

Responsible Tech. 
My Ref: 
Delivery Date. 
Unit Make: 
Unit Model: 
Unit Tag: 

MT845E (Reaction Arm/Track Noise) Challenger 

Andrew 
33157 

Challenger 
MT845E 

Type Description Qtv Tax Price Discount 

SL 
PA 
PA 
PA 
PA 
PA 
PA 
PA 
PA 
PA 
PA 
PA 
PA 
PA 
PA 
PA 
PA 
PA 
PA 
PA 
PA 

100 Check-out noise coming from react,on arm housing (AM) Customer complained of clicking noise coming from back of 
tractor. Upon InspectIon he found that rear dnve wheel was cracked and causing no,se. To correct we had to order new rear 
drive Wheels. M er receiving wheels, customer brought unrt to shop. With tractor at shOp we first pulled off the fertJlizer tanks 
and slid track assemblies off completely. Next we detentioned tractors and removed so we could get to and remove the rear 
drrve wheels/hubs. Once we had wheels replaced we reinstalled tracks and retenboned before reinstalling on tractor. We 
d1ove unrt around and ensured that alignment was set and running as It should. Finally we reinstalled fertilizer tanks before 
customer pick-up. 

Service Call Labor 
Ml • MTTO0/ 800 DRW WIDE RTD RH 

Ml - CORE FOR 3W-0071RMC RH 

Ml • CORE FOR 3W-0071RMC RH 
Ml • MTT00/ 800 DRW WIDE RTD/ LFT 

Ml - CORE-FOR 3W-074RM LFT 

Ml • CORE-FOR 3W-074RM LFT 
Ml • MT700/ 800 DRW WIDE RTD RH 
Ml • CORE FOR 3W-0071RMC RH 

Ml • CORE FOR 3W-0071RMC RH 
Ml • MTT00/ 800 DRW WIDE RTD/ LFT 

Ml - CORE-FOR 3W-074RM LFT 
Ml • CORE-FOR 3W-074RM LFT 

AG • MID ROLLER WHEEL-MID-REM 
AG • CORE-MID ROLLER 

AG • CORE-MID ROLLER 

SX • 3/4" NUT 

SX • 3/4" LOCKWASHER 
AG - TOP LOCK NUT-1/2-13, GRB 

Ml • 5/16 X 30" BLK CABLE TIE 
Ml - TIE/CABLE 5/111x15 BLK 

12.0000 

1.0000 
1.0000 

-1 .0000 
1.0000 
1.0000 

-1 .0000 
1.0000 

1.0000 

-1 .0000 
1.0000 
1.0000 

-1 .0000 

2.0000 
2.0000 

-2.0000 
4.0000 

4.0000 

6.0000 

6.0000 

8.0000 

$119.00 

$2,428.31 
$500.00 
$500.00 

$2,428.31 

S500.00 
S500.00 

$2,428.31 

$500.00 
$500.00 

$2,428.31 

S500.00 
$500.00 
$573.33 

$170.00 
$170.00 

$0.77 

S0.53 

$1.50 

S1.10 
$0.72 

Net Price 

$1,428.00 
$2,428.31 

$500.00 
($500.00) 

$2,428.31 
$500.00 

($500.00) 

$2,428.31 
$500.00 

($500.00) 
$2,428.31 

$500.00 
($500.00) 
$1 ,148.66 

$340.00 

($340.00) 
$3.08 

$2.1 2 

$9.00 
$6.60 

$4.32 

Page: 1 of 3 



SERVICE INVOICE 
PO Invoice 01 -135135 

Date: 8/31/2020 Custld SCHUMADAV 

8,'1 To 

54177 Highway 20 • Osmond, NE 5'755-555' 
,lOlt •, e 335 i • (SH ) 743-3351 • FAX (' Oil 74S-39"1 

WNW.manzerequlpmentcom 
Cust Email 
Phone 
Salesperson 
User 

Sl'lp To 

(402) 988-8377 
Bryce 
Bryce 

DAVE SCHUMACHER 
55040 888TH RD 
CROFTON. NE 68730 

DAVE SCHUMACHER 

us 

20-1898 PA Ml - END CAP 1.0000 S67.22 

31624 MC Freight (Incoming) 1.0000 S21.99 

Remark RE $21.99 freight Is on 20-1898 
0167185 PA Ml • 3/4 x 2-1/2 Grade 8 Carrage Bolt 4.0000 S14.46 

31624 MC Freight (Incoming) 1.0000 S8.25 

Remark RE $8.25 freight Is on 0167185 

ss Shop Suoolles 1.0000 S71.40 
Segment Total: 

200 

200 (Parts Only') Hardware customer pieked-up for re-mounbng bogey wheel assembfy that customer loll In tne field (80) 
(Note We onty had S to tal bolls In stoek at bme of customer needing them We found 3 ,n Shop so custo-ner would have a ful 
set or 8 ror installing new bogey wheel ) 

SL Service Call Labor 0.0000 $119.00 

l4001 91X1 PA AG • HEX HEAD BOLT-M16 X 40 ( 5.0000 S2.71 

400082X1 PA AG • FLAT WASHER·X 17,5-30 MM 8.0000 $1.06 
Segment Total: 

Labor: 
Parts. 
M ISC Charges· 

Shop Suopltes: 

Totals 
Sub Total: 
Discount: 10.00o/. 
Total Tax: 
Invoice Total: 

Form• of Payment 
Typo DHcrlptlon Amount 
AGCO Plus+ Auth Customer Id: SCHUMADAV - Account Number Ending: 3719 $11,458.54 

Auth Number: 00386595 
Transaction Id. 01Z61FRD8100P7760GCCOTUH3P2EGR41 
Client Id 3412562004 

Store Id: 1436918006 

Promo Code/Description. / (None) 

I agree to pav per cardholder agreement. 

$67.22 
$21 99 

$57.84 

$8.25 

S71 .40 

$1 2,539.72 

S0.00 
S13.55 

$8.48 

$22.03 

$1.428.00 

$11.032.11 
$30.24 

$71 .40 

$12,561.75 
($1 ,103.21) 

$0.00 
$11 ,458.54 

Page: 2 of 3 



8111 To 

I - -

.' I j • I ' ,~ 1 I -. , 
- - _, 

EQUIPMENT, INC 
54177 Highway 20 • Osmond, NE U7S5-55U 

(402) 743-3357 • (833) 743-3357 • FAX (402) 143-3940 

www.m1nzerequlpment.com 

DAVE SCHUMACHER 
55040 888TH RD 
CROFTON, NE 68730 us 

Signature ______________ _ 

SERVICE INVOICE 

Invoice: 01-135135 
Date: 8/31/2020 

PO: 
Custld: SCHUMADAV 

Cust Email: 
Phone: 
Salesperson: 
User: 

Ship To 

(402) 988-8377 
Bryce 
Bryce 

DAVE SCHUMACHER 

Total Forms of Pa ment: S11 ,458.54 

B1l1nce Due On Thia Invoice: $0.00 

All accounts DUE and PAYABLE 10 days from lhe date of invoice. Accounts not paid within 30 days will, on the billing dale following, be charged 1.5% 
FINANCE CHARGE each month which Is 18% ANNUAL PERCENTAGE RATE, with a minimum FINANCE CHARGE of $2.00. All claims and return goods 

musl be accompanied by this invoice. No electrical parts returnable. 25% restocking lee on returnable part.s. No parts returnable alter 30 daysl 

Thank you for your business. 

Page: 3 of 3 



IN STORE PICKUP 

Sold To 

DAVE SCHUMACHER 

55040 888TH RD 

CROFTON NE 68730 

!OSMOND, NE 
Dato 

[12/22/23 
Account Number 

[s c HUM002 
Ship Via 

!c k. #: 3974 
P.S.T. Number 

[ 

[_ 
Description 

Tlmo Pogo 

l23:10:08 (B) jo1 
Phono Number lnvolco Number 

~029888377 p6705 
Purch1110 Order 

I 
F.S.T. Number 

I 
Salesperson 

lso1 1 ooo 

5TK#/ FLEET# HRS PIN/EIN WARRANTY DATE HRS 
19038 CH MT845E CHALLENG 

MT845E 
SEGMENT# 1 C 1011 NA 
Complete Transmission Failure 
COMPLAINT: 

4324 C0845VFNHG1009 

12/07/23 12/07/23 

Customer complained that his tractor would not go i nto 
reverse. (AM) 
CAUSE: 

took tractor apart and found that reverse gear had failed 
causing problem 
CORRECTION: 

split tractor and removed transmission from tractor then 
was able to take transmission apart and rebuild due to 
reverse gear going out went completely through transmission 
replacing all the clutch packs and gears that were worn 
then was able to put transmission back together and put 
tractor back together then removed oil coolers from cooling 
package and replaced due to dirty oil going through them 
got the front cooling package put back together then was 
able to put cab back on after that was able to calibrate 
transmission and it went through successfully then did 
inching pedal calibrati on then tested operation of tractor 

and was working as it should 
ADDITIONAL DESCRIPTION : 

Transmission Failure/Repai r . 

ACP0038540 

ACX3868480 
AG561227 

COMPOUND-SE ALAN 
COMPOUND-SEALANTS, 50 ML 

MOUNTING KIT 

HOSE CLAMP-0.44 
l-ln"i: r1 MD- LI. "-A . 7R " . <:; 

2 

1 

1 

17.80 

101 .00 
.54 

35.60 

101.00 
.54 



CONTINUED ON PAGE 02 

5TKII/ FL EETI# HRS PI N/E IN WARRANTY DATE HRS 

19038 CH MT845E CHALLENG 4324 C0845VFNHG1009 

MT84 SE 

BULK821 

CH149 -0231 

CH161 -9932 

CH175-7900 

CH3K-0715 

CHGS -3002 

CHGV-1520 

CHGV-8398 

CH7X-1448 

CHST -893 2 
CH9X -7382 

CSMC -10-060 

FRT 
WATER -DISTILLED 

lT-1068 

12RLA 

HOSE CLAMP -9/16" - l · l/16" 

OIL -BULK -PERM82 
OI L-BULK- PERM821XL 

0- RING SEAL -72. 

0- RING SEAL-72.62 X 3.53 
SENSOR 
0-RING SEAL -98. 

0 -RING SEAL -98 .02 X 3.53 

O· RING- 101 .27MM 

0 -RING- 101 .27MM ID X 2.6 
O-RING-113. 97MM 

O-RING -113 .97r,v,, !DX 2.6 

SHUTOF F VALVE - 3 
SHUl OFF VA LVE-3/8" · 18 NP 

0 -RING· Xl6 .03Xl 
0 -RING-Xl 6.03X1 .78MM 

ELBOW FITTING- -
ELBOW FITTING- - 6 STOR X 

PIN -9. 40W-, OD 

0 -RING-Xl4.00Xl 

0-RING-X14.00Xl.78MM 
M10 - l .50X60 MET 

Ml0 -1 . 50X60 METRIC BOLT 

DISTILLED WATE R 

FREIGHT 
DISTILLED WATER 

0 -RING 107 . 62r,v,\ 

O-RING-107.62W-, ID 
RETURN HOSE 3/4 

RETURN HOSE 3/4" 

82 

1 

1 

l 

4 

1 

1 

1 

1 

2 N 

2 

3 

17 
8 

1 

2 

17. 35 

2.29 

146 .00 

12. 19 

9 .99 

10 . 50 

19.Sl 

1. 29 

44 . 10 

11 .9S 

5.99 

.94 

18 . SS 

1. 93 

6.69 

7.29 

CONTINUED ON PAGE 0 3 

STKlt/ FLEE T# H1RS PlN/EIN WARRANTY OAT( HRS 

19038 CH MT845E CHALLENG 4324 C084SVFNHG1009 

12622 

12623 

131 - 3718 

134- 8360 

MT845E 
FLATWASHER Ml0 

FLATWASHER M10 HARDENED 
FLATWASHER M12 

FLATWASHER M1 2 HARD ENED 
O- R ING- 91. 61MM 

O- RfNG - 91 .GlMM ID X 3. ~3 
FR I C 1I ON D I SC - 2 

FRI CT ION DISC- 215MM 00 X 

4 . 1 7 

5 . 23 

41. JG 

36 7&.69 

1422. 70 

2. 29 

146 . 00 

12. 19 

39. 96 

10 .50 

19 .51 

l. 29 

44 .10 

2 l . 'J0 

ll . 98 

2. 82 

)20 .46 

15. 44 

6.69 

14 . c;s 

. b8 

1. l !i 

l vS . 44 

2760 . 84 



14H 111 J., f<I I I I r VAi VI 1 llu. n 1 / (j 71 
l '> L 70 Ml0 )( l OMM l .~ '1 .JI) t . G6 

Ml0 X 20MM J .!., PfTCII 10 . ') 
1 ~l n M10 X .lSMM J . 'i 3 . 40 1. 10 

Mto X lSMM 1. r; PT1 Cit 10,9 

1~1/~ M10 X 3SMM 1 .S 6 . 42 2. 52 
Ml0 X 3!.>MM l.S PITCH 10. 9 

15191 M1 2 X 20MM 1 .75 2 .-19 .98 
M1 2 X 20MM 1.75 PITCH 10 . 9 

15193 M12 X 25MM 1 .75 1 . 59 .59 
M1 2 X 25MM 1 .75 PITCH 10 .9 

15197 M1 2 X 40w-1 1.75 2 .63 1. 26 
M1 2 X 40MM 1 .75 PITCH 10 .9 

15199 M12 X 50MM 1 .75 2 .79 1. 58 
M12 X 50MM 1 . 75 PITCH 10 .9 

16RLA RETURN HOSE 1" 1 9 . 31 9 . 31 
165 -0262U TUBE MT800 1 107.25 107.25 
171 -9687 BULB -12V, SINGL 1 8 . 65 8. 65 

BULB-12V, SINGLE FILAMEN 
173- 5392 SPRING 1 129.61 129 .61 

CONTINUED ON PAGE 04 
STK#/ FLEET# HRS PIN/EIN WARRANTY DATE HRS 
19038 CH MT845E CHALLENG 4324 C084SVFNHG1009 

MT845E 

177- 5236 NEEDLE BEARING 10 121 .95 1219 . 50 
177 - 5241 RETAINING RING 7 15.95 111 .65 
177-5243 BALANCE SEAL 6 116.95 701.70 

177 - 5248 SPACER 2 140 . 13 280 . 26 

177- 5249 THRUST DISK 14 65 . 55 917. 70 

177 - 5258 SPACER 1 100.69 100.69 

177- 5270 SHAFT 1 6775 . 91 6775.91 

177-6738 BEARING 4 149 . 95 599 . 80 

177-6743 CLUTCH PLATE 7 274 .42 1920.94 

177-6752 BALANCE SEAL 1 362 . 04 362.04 

177-6754 SEALING RING 1 49 . 99 49. 99 

177-6762 SEALING RING 2 72.99 145 . 98 

177-6763 SEALING RING 2 67 .95 135 . 90 

177-6771 THRUST DISK-121 2 96.40 192 . 80 

THRUST DISK-121. lMM X 15· 

177-6795 FRICTION DISC 7 127 .47 892.29 

177-6797 SEALING RING-19 6 19 . 27 115.62 

SEALING RING-193.18,-v.'1 OD 

177-6801 SEALING RING 12 64 . 08 768.96 

177-6804 END PLATE 1 560 . 28 560.28 

187-1376 SHIM-197MM OD X 2 132.99 265.98 

SHIM-197MM OD X 2 . 4MM 
- • •l"o ••- - - -...- ., . -- ,., ... ·-



11) l (\-l l 1 

ll.'l,I ~.240 

2P l(,92 

::'00 · l039 

GlAR 
0 RI NG 120 . HMM 

0 RlNG l)O . l/MM ID X 1. 7 

0 · Rl NG- 133, 02MM 
0- RING - 133.02MM ID X 2.6 

SE ALING RING 

3 1536. 46 

7 19 . 62 

2 N 9.86 

7 39.99 
CONTINUED ON PAGE 05 

-..TKn / FLEETI' HRS PIN/ EIN WARRANTY DATE HRS 

l9038 CH MT845E CHALLENG 4324 C084SVFNHG1009 

203 - 2631 

207- 5993 
207 - 7007 

216-0273 

244 - 7772 
26682 

26758 

3P- 1156 

35-2708 

3010611Xl 

377-4828 

4F -4097 

4M-0189 
4S -8598 

400103X1 

400l23Xl 

400166X1 

400200Xl 

400287Xl 

MT84SE 

PISTON 
SCREEN FILTER 
HOUSING 

LIP SEAL-101. 6M 
LIP SEAL-101.6MM X 127.1 

CONTROL VALVE 
TIE/CABLE 5/ 16X 

TIE/ CABLE 5/ 16Xl5 BLK 
5/ 16 X 11- 7 / 8 

5/16 X 11- 7/8 BLACK CABLE TIE 

0-RING-21. 85MM 

0- RING-21.85MM OD 
SPRING PIN-6.35 

SPRING PIN-6.35w-1 OD X 2 
HEX HEAD BOLT-M 

HEX HEAD BOLT-Ml6 X 45 ( 
GEAR SHAFT 

O-RING-94.92MM 
0 -RING-94.92MM ID X 2.62 

SEAL 
SCREEN FIL TER-8 

SCREEN FILTER-86MM OD X 
0- RING-X82 . 14X3 

O-RING-X82.14X3.53MM 
0-RING-27.22MM 

0- RING-27 . 22MM OD X 1.78 
HEX HEAD BOLT-M 

HEX HEAD BOLT -M10 X 1 . 5 
BOLT-M30X3.5X18 

FLAT WASHER- Xll 

1 

1 

1 

1 

9 

50 

50 

1 

10 

2 

10 

1 

1 

1 

2 

15 

2 

624.66 

262.42 
535.22 

69.99 

386.49 
.58 

. 49 

13.95 

11.95 

7 . 89 

132.06 

6.07 

8 . 51 
28.74 

3.59 

.69 

2 . 79 

2 34.99 

4 1.59 
CONTINUED ON PAGE 06 

STK#/ FLEET# HRS PIN/EIN WARRANTY DATE HRS 

19038 CH MT845E CHALLENG 4324 C0845VFNHG1009 

MT845E 
FLAT WASHER -X11-21X2.50M 

400318Xl 0-RING-X 11,89 2 1.19 

11609 . 38 

137 . 34 

19 . 72 

279.93 

624.66 

262.42 
535 .22 

69.99 

3478 .41 
29 .00 

24.50 

13.95 

119. 50 

15 . 78 

1320.60 

6.07 

8.51 
28.74 

7.18 

10.35 

5.58 

69.98 

6 .36 

2.38 



40036SX1 

400366Xl 

400S88X1 

400S90Xl 

400S91Xl 

400831Xl 

4009S8Xl 

40278SX1 

448-42S1 
5F-3144 

5H-8038 

5)-3886 

5M-6509 

50177101 
S0366001 

51713101 
53403901 

STK#/ FLEET# 

O- RI NG -8.92MM ID X 1.83M 

O-RING-X33.S7Xl 
O-RING-X33.57Xl.78MM 

O-RING-X22.50X1 
0-RING-X22.50Xl.78MM 

SEAL-45MM OD X 
SEAL-45r-v-1 OD X 4.95MM 

O-RING-66. 04MM 

0-RING-66.04MM ID X 5. 33 
SEAL 

BREATHER VENT-1 
BREATHER VENT -1/4"-18, N 

U-NUT-M10 

ELBOW FITTING -5 
ELBOW FITTING-5/8" MORX 

RELIEF VALVE 
0-RING SEAL 

0-RING-15 . 24r-v-1 
O-RING-15 . 24MM ID X 5 . 33 

O-RING-139.37MM 

O-RING-139.37MM ID X 2.6 
0-RING SEAL 

ELEMENT 
PUMP 

MAGNET 
FILTER ELEMENT 

HRS PIN/ EIN 

19038 CH MT845E CHALLENG 4324 C0845VFNHG1009 

53681701 

55169701 
557982Dl 

559870Dl 

57427201 

58624301 

593052D2 

6D-7889 

6F-2956 

GV-0347 

6V-5684 

MT845E 
SENSOR 

DIODE-GA 
PRESSURE SWITCH 

PRESSURE SWITCH 

ELBOW 

SCREW 12 POINTS 

OIL COOLER 

SCREW 12 POINTS 

AC RECEIV. ORIE 

AC RECEIV . DRIER 
0-RING-61. 59r-v-1 

0-RING-61.59MM ID X 1 . 84 
BEARING CUP 

BEARING CONE 
HEX HEAD BOLT-M 

HEX HEAD BOLT-Ml2 X 1 .75 

10 

2 

2 N 

1 

1 

2 

1 

l 

1 

2 

1 

1 

2 

2 

1 

1 

7 

8.99 

1.69 

5.99 

21. 59 

18.99 

25.14 

14 . 59 

85.83 

1426 . 72 
10.82 

3.92 

5. 99 

6.73 

19 . S1 
1475.13 

12 .40 
103.65 

CONTINUED ON PAGE 07 

WARRANTY DATE 

1 617.00 

1 N 33 .42 
1 N 139.00 

1 79. 55 

2 1669.73 

4 57. 20 

1 83 . 05 

4 

8 

8 

2 

21. 59 

43.99 

69.99 

3.79 

HRS 

89.90 

3.38 

11 .98 

21 .59 

18.99 

50. 28 

14.59 

85.83 

1426.72 
21.64 

3.92 

5.99 

13.46 

39 .02 
1475 . 13 

12.40 
725.55 

617.00 

33.42 

139 .00 

79. 55 
3339 .46 

228.80 

83.05 

86 .36 

3S1.92 

559 . 92 

7 .58 



709241 58 O- RlNG- 2.234TD 1 1. 69 

o -nING - 2.2341D X. 139 
79023022 COOLANT - EG CN 5 8 12.89 

COOLI\NT- EG CN SSG 
79023090 CLEANER 3 7.53 

8F-3469 O· RING- 15.54MM 4 2. 47 

0-RING -15 .S4MM 10 X 2.62 
8T-0646 HEX HEAD BOLT · M 12 7.29 

HEX HEAD BOLT-M1 2 X 1 . 75 
Sf- 2572 O- RING-101. 32MM 7 13. 46 

0-RING -101. 32MM ID X 1.7 

9X-4609 O- RlNG- 23. 47MM 2 6.32 
CONTINUED ON PAGE 08 

STK#/FLEETU HRS PIN/EIN WARRANTY DATE 

19038 CH MT84SE CHALLENG 4324 C0845VFNHG1009 

9X- 7719 

10100001 

MT845E 
0-RING- 23.47MM ID X 2.62 

SEAL -101 . 8MM OD 

SEAL -101.SMM OD X 9.SMM 

SEGMENT# 2 C 1011 NA 

Install PTO Assembly 
COMPLAINT: 

12/07/23 12/ 07/23 

1 54 .99 

PARTS 

LABOR 
SEGMENT TOTAL••> 

Install new PTO assembly for customer ' s tractor. (AM ) 

CAUSE: 

NA 

CORRECTION: 

Cus tomer wanted PTO i ns t alled on unit . Got new PTO, removed 

3pt t hen was able to install new PTO uni t into tractor. 

ADDITIONAL DESCRIPTION : 

PTO Installation. 

ACP0038540 COMPOUND-SEALAN 

57245201 

COMPOUND-SEALANTS, 50 ML 
PTO KIT 

10100001 

SEGMENTn 3 C 1011 NA 12/07/23 12/22/23 

2 17.80 

1 15788.46 

PARfS 
LABOR 

SEGMENT TOTALa:::: > 

HRS 

1.69 

103.12 

22.59 

9.88 

87.48 

94. 22 

12.64 

54 .99 

52137.38 

22500.00 
74637.38 

35.60 

15788.46 

15824.f:!6 

1387. 50 

17211. 56 



Hauling mi leage to pick - up tractor and bri ng to shop for 
repairs. (ON ) 

CONTINUED ON PAGE 09 
STKlt/ FLEETlt 

19038 

CAUSE: 

NA 

CORRECTION : 

CH MT845E CHALLENG 
MT845E 

HRS PIN/EIN WARRANTY DATE 

4324 C0845VFNHG1009 

Mi leage - 25 total loaded pick -up miles . (Note: Customer 
picked -up and drove un it home upon completion. ) 
ADDITIONAL DESCRIPTION : 

Loaded Hauling Mi leage Pick-up/Delivery . 

10100001 

HRS 

••••• • WORK ORDER TOTALS•••••• 

Print Email PDF 

PARTS 67961.44 
LABOR 23887 . 50 

DELIVERY 137 . 50 
SHOP SUPPLIES 100.00 

CUSTOMER TOTAL 92086.44 

Multimedia II Parts & Labor 11 Work Order PreV\ew ~ • II GIL Details 

Back 


	challenger_mt845e_full_service_and_check_over_repair
	challenger_mt845e_reaction_arm_track_noise_tractor_repair
	challenger_mt845e_transmission_failure_tractor_repair


{"type":"Document","isBackSide":false,"languages":["en-us"],"usedOnDeviceOCR":false}




{"type":"Document","isBackSide":false,"languages":["en-us"],"usedOnDeviceOCR":false}




{"type":"Form","isBackSide":false,"languages":["en-us"],"usedOnDeviceOCR":false}




{"type":"Form","isBackSide":false,"languages":["en-us"],"usedOnDeviceOCR":false}




{"type":"Form","isBackSide":false,"languages":["en-us"],"usedOnDeviceOCR":false}




{"type":"Document","isBackSide":false,"languages":["en-us"],"usedOnDeviceOCR":false}




{"type":"Document","isBackSide":false,"languages":["en-us"],"usedOnDeviceOCR":false}




{"type":"Document","isBackSide":false,"languages":["en-us"],"usedOnDeviceOCR":false}




{"type":"Document","isBackSide":false,"languages":["en-us"],"usedOnDeviceOCR":false}




{"type":"Document","isBackSide":false,"languages":["en-us"],"usedOnDeviceOCR":false}




{"type":"Document","isBackSide":false,"languages":["en-us"],"usedOnDeviceOCR":false}




{"type":"Document","isBackSide":false,"languages":["en-us"],"usedOnDeviceOCR":false}




{"type":"Document","isBackSide":false,"languages":["en-us"],"usedOnDeviceOCR":false}




{"type":"Document","isBackSide":false,"languages":["en-us"],"usedOnDeviceOCR":false}




{"type":"Document","isBackSide":false,"languages":["en-us"],"usedOnDeviceOCR":false}



